August 2021

Too much work,
not enough time p. 6

instal

PROMOTING WASTEWATER TREATMENT QUA

™
ROFESSIONAL EXCELLENCE

EDITOR'S NOTEBOOK: \
-
i

www.onsiteinstaller.com o

S, ‘. ;
:3:%5) (of L ; e
TRAINING:

Be a flow fighter!
p. 20

1 3
N1
; SYSTEM PROFILE
' Great golf course
‘ solution p. 26

‘\

22

PRODUCT FOCUS " ".".".'..
Advanced Treatment Units p.34

oooooo



For a Complete Cat

JUF-TITF

alog and Pricing

Fits most commercially Safety Screws

available:

¢ Risers
e IPEX PVC Ribbed Pipe
e Corrugated Pipe

LID MAY BE USED WITH OR
WITHOUT CONCRETE CENTER

Water-TITE™

Holds up to 70 Ibs of Concrete iR

for Added Safety.

Foamed-in Permanent

Secured by 6 Vertical and 4 Horizontal
Polyurethane Gasket.
[...]
wastewater systems and protect the environment. O

Would you like to see someone in your state or provincial

wastewater trade association profiled in Snapshot?
Send your suggestions to Jim Kneiszel at editor@onsiteinstaller.com:.

August 2021  oNsITE INSTALLER | 31


http://clarusenvironmental.com

PRODUCT NEWS

PRODUCT SPOTLIGHT

BioMicrobics RetroFAST aims to extend
life of aging or failing septic systems

By Tim Dobbins

The effectiveness of conventional o
septic systems and their drainfields E y :
can deteriorate over time from bio-
logical failure, costing homeowners
thousands in drainfield replacements
and re-landscaping.

The RetroFAST system from
BioMicrobics is designed to aid in
biological rejuvenation for aging or
failing septic systems and help
drainfields recover before costly
repairs are needed. As conventional
systems get older, the layer of
biological slime that grows in the
trench areas of the drainfield, known
as a biomat, can become too thick,
resulting in poor percolation forcing :
the normal flow of wastewater to surface into the soil above or back up
into the distributing piping.

“Failed septic systems announce themselves with soggy lawns and
backed-up plumbing,” says Jennifer Cisneros, vice president of market-
ing for BioMicrobics. “The traditional fix requires digging a new drain-
age field in another part of the yard. The RetroFAST gets water flowing
with minimal digging.”

The device is engineered to work inside the existing septic tank. After
self-expanding chambers are inserted, they are attached to a regenerative
air blower located above ground. Aeration raises the dissolved oxygen
levels to accelerate the breakdown of the pollutants causing clogs.

The RetroFAST system is designed to biologically combat the issue
in two ways.

“First, RetroFAST’s aerobic treatment process removes the organic
matter that originally formed the clogging layer,” Cisneros says.
“Second, RetroFAST’s oxygenated effluent, containing dissolved
oxygen, fosters the development of aerobic bacteria in the soil that will
naturally digest the existing clog.”

According to BioMicrobics, FAST systems are designed to
consistently deliver an average of 95% BOD5 reduction and 70% total
nitrogen reduction depending on the application and will reliably
provide dissolved oxygen to the drainfield.

They are not only effectively used as a repair, but also applicable in
new septic systems. “The RetroFAST will consistently deliver high
levels of treatment — 90-95% of treatment in the tank — and provide
dissolved oxygen to the drainfield,” Cisneros says. “This helps to
assure the clogging layer is reduced or never forms in the first place.”

RetroFAST systems are available in sizes to fit various applications
from one-person dwellings to households with eight people. The
RetroFAST 0.150 is designed for 150 gpd, the 0.250 unit is for up to 250
gpd and the 0.375 unit will handle 375 gpd. The package ships fully
assembled and includes a collapsible module liner, mounting tabs,
attached growth media blocks, airlift assembly, plastic cover for access
lid, PVC vent/cleanout assembly and an air blower with plastic blower
housing. 800-753-3278; www.biomicrobics.com O

32 | oNSITE INSTALLER  August 2021

Grundfos high-efficiency
IE5 motors and pumps

Grundfos’ E-pumps with integrated
frequency converters are designed for total
control, customer convenience and envi-
ronmental sustainability. Grundfos” MGE
E-motors exceed the IE5 requirements by
more than 2% with a motor efficiency of
95.7% at 380 V/2,600 rpm. The built-in
application control in MGE E-Motors
reduces energy consumption of the pump
and optimizes the performance and efficiency of the entire system. The
permanent magnet synchronous motors (PMSM) are designed for fre-
quency converter operations and optimized for pump applications and
high part-load efficiency. The PMSM also has a built-in frequency con-
verter for variable-speed operation with benefits in pump applications
ranging from energy savings, process control, extra functionalities, built-
in motor protection, higher performance and more compact pumps,
reduced water hammer due to long ramp times and low starting currents.
800-926-6688; www.grundfos.com/us

Franklin Electric Little Giant
16G Series 1 hp grinder pump
Franklin Electric’s Little Giant 16G Series
is a heavy-duty 1 hp grinder pump designed to
deliver power as a new or replacement pump
for challenging residential and light commercial
wastewater applications. It is available in both
115V or 230 V models. The cutting mechanism
produces over 745,000 cuts per minute and is
based on the patented design used in larger
Franklin Electric models. The class F motor
provides optimal power to prevent flushables
and other debris from clogging and causing downtime, while the discharge
is customizable to a contractor’s needs. Installers can choose to use the 1
1/4-inch discharge or utilize the 2-inch adapter pre-assembled to the
pump as a drop-in replacement for any effluent or sewage pump struggling
with clogs and binding, regardless of discharge size. 866-271-2859;
www.franklinengineered.com O

LIKE WHAT YOU ARE READING?
Onsite Installer is Free!
Keep it coming at www.onsiteinstaller.com




Think outside the box

Oxygen + Surface Area = Treatment!

—— LIMITED
SURFACE

10PPMD.O. — AREA

(0.001% 0?)

AIR (21% 0?)

Conventional: Box system has limited surface
area for treatment. Water holds 21,000 times LESS
oxygen than air.

Geomatrix Systems, LLC
www.soilair.com | www.geomatrixsystems.com
114 Mill Rock Road East, Old Saybrook, CT 06475 | (860) 510-0730

21% 02

\ UNLIMITED

SURFACE AREA

State of the Art: SoilAir® — water, air and
microorganisms interact in soil. More surface area
and more oxygen provides MORE treatment.

GEOMATRIX &=

SoilAir is a trademark of Geomatrix, LLC ©

Septic Tanks « Water Cisterns

Roth

Pump Tanks  Holding Tanks
- Rain Water Harvesting

Multi Usage Multi Coverage

« Inner layer of FDA approved virgin HDPE, two inside layers
of PE for improved stability, plus one outer layer of black and
UV-stabilized PE

«  Lifetime* corrosion protection and 5 years of labor insurance

«  Strongest & heaviest poly tank on the market

«  No water for backfilling required

«  Low profile

«  100% watertight

Multi Layer

Our multi-layered tank
construction, consisting of
virgin material surrounded by
3 layers of protection.

R

o Macerisl

BEST TANK.

ST WARRANTY.
Roth Global Plastics

_ www.roth-america.com 866-943-7256
*see warranty for details

BEST §

Yankee Onsite \Wastewater Associaﬁonb

Our mission is to provide knowledge, grow the
profession, and educate the membership of
designers, installers, service providers, system
owners and regulators to protect the environment
and public health and to promote sustainable mgss
onsite wastewater systems in New England. 13

Your Resource for Onsite Wastewater in Massachusetts

10 Tower Office Park, Suite 601
Woburn, MA 01801-2155

Phone: 781-939-5710

Fax: 781-939-0907

Email: yankesonsite@gmail.com
yankeeonsite.org

Benefits of membership include:

* representation on stafe and national
policy committees

* tracking legislation, promotion of
proper onsite wasfewater sysfems

© system owner education

* discounts on fraining

* NOWRA membership

LOTS OF IT.

Q, .
COLEmedia

August 2021

www.cole-media.com
info@cole-media.com

ONSITE INSTALLER | 33


http://www.roth-america.com
http://yankeeonsite.org

PRODUCT FOCUS

Advanced Treatment Units

By Craig Mandli

ADVANCED TREATMENT UNITS

Delta Treatment Systems
ECOPOD

The ECOPOD for advanced wastewater
treatment from Delta Treatment Systems is
a series of products that are easy to install,
low maintenance and effective in reducing
levels of nitrogen, BOD and TSS. The design
is simple, can treat 500 to 1,500 gpd for
residential systems and up to 250,000 gpd
for commercial systems, and is NSF/ANSI 40 and 245 certified. The intra-
tank bioreactor can be inserted into an average sized round or rectangular

concrete, fiberglass or plastic onsite wastewater treatment tank or vault. It
uses a fixed-film process that is stable, reliable and robust, according to the
maker. It is customizable for individual residential installations, cluster
designs and small- to medium-size commercial applications. The ECOPOD
system is FHA- and VA-acceptable and is suitable for intermittent usage.
Minimum sludge production reduces pumpout frequency, and a remote
monitoring system is available. 800-219-9183; www.deltatreatment.com

MicroSepTec
EnviroServer ES

The MicroSepTec EnviroServer
ES series utilizes five chambers to
achieve primary settling, treatment
and clarification in one tank. The

units use a moving-bed biological

reactor made specifically for the residential market. The first compartment
of the system is the primary clarifier for settling sludge and solids. The
second section houses the first of two aeration chambers and contains
biomedia providing surface area to promote a healthy population of
microorganisms. The third compartment is used for further aeration to
amplify the growth of nitrifying bacteria and the process of nitrification.
The fourth chamber is the final clarifier where suspended solids settle out.
Wastewater is then recirculated back to the primary clarifier in the first
compartment, which contains enough carbon to promote denitrification
removing high levels of nitrate. Clarified water then moves through an
effluent filter before entering the fifth compartment, an effluent chamber
for storage. 877-473-7842; www.microseptec.com

34 | oNsSITE INSTALLER  August 2021

NextGen Septic technology

Treated water exiting NextGen Septic
technology meets higher water-quality standards
than treated water leaving a typical centralized
wastewater treatment plant. The system is
suitable for sites traditionally requiring costly
drainfield construction due to size restrictions
and/or hilly, rocky, clay or sandy soil conditions.
It is approved for surface discharge in Kentucky,
and it uses a combination of anoxic treatment of
the raw wastewater followed by aerobic
degradation of the contaminants. An ultra-filtration membrane further
treats the water before being disinfected using ozone. Treated water has
less than 15 mg/L of BOD3, less than 2 mg/L ammonia, less than 1 mg/L
phosphorus and no TSS. Ozone decomposes to oxygen, which increases
the dissolved oxygen level in the discharged water. This treated water can
be used for irrigation or to resurrect a clogged leachfield. 513-673-3583;

www.nextgenseptic.com

Presby Environmental
Advanced Enviro-Septic
Advanced Enviro-Septic (AES)
from Presby Environmental is a
combined treatment and dispersal

system for residential, commercial
and community use designed to
remove 99% of wastewater contaminants. It requires no replacement media
or additives and no electricity or mechanical devices. The NSF 40 Class 1
certified system treats effluent efficiently, providing long system life and
protecting the environment, according to the maker. It quickly and
naturally establishes multiple bacterial treatment environments throughout
the system that break down and digest wastewater contaminants that leave
the septic tank. Following the filtering of suspended solids, it releases
highly purified wastewater to the soil, recharging the groundwater and
preventing soil and groundwater contamination. It is BNQ certified for
secondary and secondary treatment. 800-473-5298;
Wwww.presbyeco.com

advanced



DISINFECTION

Scienco/FAST - a division
of BioMicrobics SciCHLOR

SciCHLOR from Scienco/FAST - a
division of BioMicrobics is a sodium
hypochlorite generator designed to
give a large span of markets a safe and
effective way to disinfect. With salt,
water and electricity, the system with multipass SciCELL electro-chemical
activation technology will produce an available supply of 10 to 60 pounds
chlorine-equivalent/day sizes. Connected to an incoming water source
and with multiple operating modes, the brine solution makes multiple
passes through the low-voltage DC electrolytic cell to provide a reliable
method for the needs of medium to large onsite disinfection applications.
Its recirculation method keeps control of desired chlorine concentration
while the assembly minimizes maintenance downtime. 866-652-4539;
www.sciencofast.com

NITROGEN REDUCTION SYSTEMS

Eliminite Commercial C-Series

The Commercial C-Series system from
Eliminite is designed to provide reliable
treatment with emphasis on total nitrogen
reduction for high-strength waste applica-
tions such as work camps, RV parks, res-

taurants, ski and golf resorts, breweries,
mines and agricultural operations. It is
designed to work with locally sourced tanks and components when pos-
sible. MetaRocks treatment media is designed to withstand a variety of
high-strength waste-loading scenarios, particularly where clogging and
odor control are major considerations. The system is scalable and may be
adapted to suit specific phasing requirements, site constraints and unique
demands. 888-406-2289; www.eliminite.com

Jet Inc. J-1500CF Series

The J-1500CF Series nutrient-
reducing BAT media plant from Jet
Inc. offers variable capacity in an
NSF-245-tested treatment system.
It provides complete effluent
treatment from 500 to 1,500 gpd. The 500- and 800-gpd PLT Series tanks
are the lightweight, rotational molded alternative to the concrete J-1500CF
Series. The seamless polyethylene tanks are easy to transport and install in
difficult site conditions. The system uses a 700++ aerator, effluent filter
and the Jet 197 control panel, which cycles the aerator to reduce nitrogen
by over 60%. 800-321-6960; www.jetincorp.com

Orenco Systems
AdvanTex AX20-RTUV

The AdvanTex AX20-RTUV treatment system
from Orenco Systems is a self-contained module I.‘ T DT-\--v.h L
|

better than secondary standards, with nitrogen [l

designed to treat typical septic tank effluent to

reduction and UV disinfection. It is designed for
homes with up to four bedrooms and suited for

small sites with poor soils or sites requiring shallow
burial. It helps protect surface waters and aquifers and can be an effective
solution for areas that have strict discharge limits, according to the maker.
It is installed following a septic tank equipped with Biotube effluent filters.
The unit eliminates the need for separate recirculation, treatment, discharge
and disinfection tanks and basins; and it reduces the number of risers and
lids needed in the treatment train. 800-348-9843; www.orenco.com

RECIRCULATING FILTERS

Anua BioCoir

The BioCoir recirculating media biofilter
from Anua is designed to be simple to install
and easy to operate. It provides stable
treatment across a broad range of applications
with no constantly running noisy blowers or

motors, according to the maker. It uses

coconut coir media housed in a preassembled pod. Coir refers to the fibers
that make up the thick husk of a coconut. The coconut fiber is low cost, an
upcycled resource and high in lignin content, which results in a durable
material. Pre-treated effluent is time-dosed over the media using helical
spray nozzles to provide uniform distribution. Treatment is optimized by
recirculating effluent through the media multiple times. It is certified to
NSF/ANSI Standard 40, Class I and third-party tested to reduce nitrogen
by more than 50%. Residential and commercial configurations are
available. 336-547-9338; www.anuainternational.com

Clarus Environmental \W'W4

The WW4 effluent filter from Clarus Environ-
mental is mounted in the septic tank outflow to pro-
vide protection from solids moving out of the tank
and into the dispersal area. A secondary screen pro-
vides continued protection during servicing. When
the primary cartridge is removed to be cleaned, the
secondary screen blocks solids from sloughing off
and traveling to the dispersal area. After the primary
cartridge is cleaned, the secondary screen can be
removed and cleaned. It can handle up to 4,000 gpd
and can be assembled on site in a multifilter configu-